Top Fite Home  
  Where to BuyDownload BrochuresContact Us

Focke Wulf FW190 60 Parts Listing

Contact us for pricing.
Email - partssupport@hobbico.com
Voicemail - 217-398-8970 ext #3

Item is discontinued. Parts may not be available.
PART # DESCRIPTION QTY
REQ.
LOOSE IN BOX
CANPY112CANOPY1
FW60D01DECAL2
FW60F26FORWARD COWL1
FW60F27AFT COWL RING1
FW60F28GUN COVER1
FW60F29SUPERCHARGER BASE1
FW60F30SUPERCHARGER INLET1
FW60F313/8" x 2" x 4-3/4" FORWARD FUSE BOTTOM BLOCK1
FW60F323/8" x 1-3/8" x 4" AFT FUSE BOTTOM BLOCK1
FW60P01RROLLED WING AND FUSE PLAN1
FW60P03INSTRUCTION BOOK1
FW60W15SHAPED WING TIP4
P396PL03ABS EXHAUSTS (LEFT & RIGHT)2
WBNT326FIXED MAIN LANDING GEAR2
DIE-CUT PLY FUSE PARTS #1
FW60F051/8" x 3-1/4" x 23-3/4" DC RLC, BP11
FW60F061/8" x 3-1/4" x 23-3/4" DC LLC, BP2, BP31
FW60F071/8" x 4-1/8" x 23-3/4" DC SC, FCB, ST, CT, TWM1
FW60F081/8" x 4-5/8" x 23-3/4" DC F5A, F8B, F6D, FW11
FW60F091/8" x 4-1/8" x 23-3/4" DC F2A, F2B, F3A, DG1
FW60F101/8" x 4-5/8" x 23-3/4" DC F4B, F4A, F3B1
FW60F111/8" x 4-5/8" x 23-3/4" DC F1A, F1B, FW3, FW2, F8A, F7A1
DIE-CUT PLY FUSE PARTS #2
FW60F121/8" x 4-5/8" x 19" DC RUC, LUC, TF, AWJ1
FW60F131/8" x 3-3/4" x 19" DC SB, F5B, F7B, F6E, FWI, AHP2
FW60J011/8" x 5-1/8" x 25" WING JIGS2
DIE-CUT PLY WING PARTS #1
FW60F171/32" x 19" x 4" FILLET BASES2
FW60W071/16" x 3-3/4" x 7-3/4" AILERON ST, ST (LF)1
FW60W081/32" x 4-5/8" x 15-3/4" INNER FLAP SKIN1
FW60W091/16" x 4-1/8" x 19" 4AR, 5AR, 4AF, 5AF, AIL. ST2
FW60W101/8" x 4-5/8" x 11-3/4" 4C, WJ, ALGW, FLGW, PLATE2
FW60W241/32" x 1" x 16" FLAP STRIP1
DIE-CUT BALSA WING PARTS #1
FW60F011/8" x 3" x 30" DC1
FW60F021/8" x 4" x 18" DC F9A, F10A, F11A, F12A, F10B1
FW60F031/8" x 4" x 24" DC F6B, F6A, F6C, IP, SPINE, F11B, F12B, F9B1
FW60F041/4" x 3" x 15" LC NOSE RING1
FW60R033/32" x 3" x 30" DC S6, S5, S4, S3, S2, V11
FW60R043/32" x 3" x 30" DC V2, V3, V4, V5, V6, S1, S2, SD1
FW60R011/8" x 4" x 24" DC FORWARD RUDDER CORE, AFT RUDDER CORE, STE, FP1
WING/FUSE SHEETING
BALB119S1/16" x 3" x 30" SHEETING29
DIE-CUT BALSA WING PARTS #2
FW60W011/8" x 3" x 30" DC TRAILING EDGE SPAR, SHEAR WEBS2
FW60W021/8" x 3" x 18" DC SHEAR WEBS, ASTE, ESLE1
FW60W033/32" x 3" x 24" DC R3, R2, R102
FW60W043/32" x 3" x 30" DC R5, R6, R4, R72
FW60W053/32" x 3" x 24" DC R8, R9, R2C, R1, R7B, R6B2
FW60W061/16" x 3" x 30" OUTER FLAP SKIN1
FUSELAGE/STAB SHEETING
FW60F201/16" x 4" x 30" FUSE SHEETING1
BALB044SP1/16" x 3" x 36" FUSE SHEETING2
BALB119SP1/16" x 3" x 30" SHEETING4
LONG STICKS
P406W181/2" BALSA MOLDED LEADING EDGE2
CES6F093/16" x 3/8" x 48" BALSA GROOVED MAIN STRINGER3
CES6F101/8" x 3/16" x 23-7/8" BALSA MAIN SUB-STRINGER5
CES6W293/16" x 3" x 30" BALSA FLAP SPAR1
FW60W201/4" x 3/8" x 30" MAIN SPARS4
MEDIUM STICKS #1
FW60R093/16" x 1/2" x 24" ELEVATOR LEADING EDGE1
FW60R101/4" x 1/4" x 30" RIB JIGS2
FW60R131/4" x 7/8" x 12" RUDDER LEADING EDGE1
FW60R163/32" x 5/16" x 30" RUDDER RIBS1
FW60R171/4" x 3/8" x 30" STAB, ELEVATOR HINGE BLOCK1
STRINGERS
FW60F143/16" x 3/16" x 30" FUSE STRINGERS23
MEDIUM STICKS #2
FW60W113/32" x 1/4" x 30" FLAP RIBS1
FW60W197/16" x 1/4" x 24" FLAP LEADING EDGE2
FW60W211/4" x 3/8" x 36" AILERON/FLAP HATCH RAILS, TANK MOUNT1
FW60W231/8" x 3/16" x 30" FLAP TRAILING EDGE SPAR2
FW60W253/32" x 1/4" x 30" FLAP RIBS1
FW60W261/4" x 3/4" x 30" AILERON LEADING EDGE1
SHORT STICKS
FW60R123/8" x 1-3/4" x 12" FIN LEADING EDGE1
FW60R141/4" x 1-7/8" x 6" RUDDER TIP BLOCK1
FW60R153/8" x 2-1/8" x 7" RUDDER BOTTOM BLOCK1
FW60W131/2" x 1-1/4" x 7-1/2" CENTER SECTION LEADING EDGE1
SHAPED BALSA BAG
FW60F15FORWARD TURTLE DECK BLOCK2
FW60F16AFT FUSE SIDE BLOCK2
FW60R07SHAPED ELEVATOR TIP2
FW60R08SHAPED STAB TIP2
FW60W14SHAPED AILERON TIP2
BALSA BLOCK BAG
FW60F221" x 1-3/16" x 4" AFT TURTLE DECK BLOCK2
FW60F231-1/8" x 1-7/8" x 3" FIN FILLET BLOCK1
FW60F241/2" x 7/8" x 4-1/2" FILLER BLOCK1
FW60R0611/16" x 1-3/16" x 3-3/8" FIN TIP1
FW60R111/2" x 5/8" x 1-15/16" ELEVATOR ROOT BLOCK2
FW60W281" x 1-1/4" x 3" BELLY PAN BLOCK2
CES6W251/2" x 1/2" x 6" BALSA SHAPED AILERON HINGE BLOCK3
HARDWOOD BLOCK BAG
FW60F251/2" x 7/8" x 1-1/4" WING BOLT BLOCK2
CES6F201/2" x 5/8" MAPLE COWL MOUNT BLOCK4
FW60W121/8" x 1-1/4" x 7" WING BOLT PLATE1
FW60W161/4" x 1/2" x 3-23/32" AFT LANDING GEAR RAIL2
FW60W171/4" x 3/8" x 3-23/32" FORWARD LANDING GEAR RAIL2
FW60W181/2" x 3/4" x 3" GROOVED GEAR MOUNTING RAIL2
FW60W275/16" x 4" WING DOWEL1
P516W285/16" x 3/4" x 7/8" BASSWOOD AILERON SERVO BLOCKS8
PT60F12MAPLE LANDING GEAR MAIN TORQUE BLOCKS2
HARDWARE
GLTP0272" x 36" FIBERGLASS TAPE1
METAL018THREADED COUPLER FOR .074" WIRE1
METAL030SOLDER CLEVIS FOR .074" WIRE4
METAL056BRASS BODY FOR QUICK CONNECTOR1
NUTS0048-32 BLIND NUT4
NUTS0190-80 NUT FOR BALL STUD #1831
NYLON02NYLON LARGE CONTROL HORN2
NYLON03NYLON SMALL CONTROL HORN4
NYLON131/4-20 x 2" NYLON WING BOLT2
NYLON17NYLON CLEVIS6
NYLON55NYLON DUAL AILERON COUPLER1
NYLON85CNYLON RETAINER FOR QUICK CONNECTOR1
NYLON91NYLON FASLINK PUSHROD KEEPER2
PLTB0046-1/2" PUSHROD TUBE PLASTIC INNER WHITE1
PLTB0211/4" CLEVIS RETAINER SILICONE11
SCRW0022-56 x 5/8" PHILLIPS® HEAD MACHINE SCREW2
SCRW004#4 x 1/2" PHILLIPS® HEAD SHEET METAL SCREW12
SCRW047#6 x 1/2" PHILLIPS® SHEET METAL SCREW12
SCRW043#4 x 3/8" PHILLIPS® SHEET METAL SCREW4
SCRW069#2 x 3/8" FLAT HEAD SHEET METAL SCREW24
SCRW0580-80 THREADED BALL LINK BALL1
SCRW0808-32 x 1-1/4" SOCKET HEAD CAP SCREW4
SCRW1004-40 x 1/8" SOCKET HEAD CAP SCREW1
SCRW110#2 x 1/2" PHILLIPS® SHEET METAL SCREW4
WSHR005#4 FLAT WASHER4
WSHR011#8 FLAT WASHER4
WBNT324ELEVATOR JOINER1
WBNT325TAIL WHEEL ASSEMBLY1
WIRES602-56 x 6" ROD THREADED ONE END4
BRST0203/32" ID x 3/4" BRASS TUBE 1

Return to Parts Index | How to Order Parts



© 1997-2017 Hobbico, Inc. All rights reserved. Terms of Use